‘ & | o - - [Document Nol: FRFTLO31-EN |
5117C  KADIFETEKS LABORATORY TEST CERTIFICATE RevNo/Dste :00/00.000000,
- Release Date |: 05.05.2019

KADIFETEKS _ lpageNo 11
- ) Adress Ikitelli Orgamze Sanayl Bol Turg_u_t_p_z_a_!_gad No: 1261k|tell|/l5tanbu| Tel 0(212)5:192630{PB)() S
TEST INFOFIMATION Test Date :  05/12/2019
Test Code : BURCH1245534
Laboratory Gonditions : Sample is kept 18 hour under below conditions, Humidity(65 +5%,), Temperature(20 +2)°C
Test Standart : Fabric test are done according to BS EN ISO 14465:2003 standarts
GENERAL FABRIC INFORMATION
Fabric Quality No/Name  : 91563-D2 / Pashmina
Desing Code and Name  : P3134 / Pashmina
Colour (Varyant) : 9133
FABRIC TECHNICAL DETAILS
Composition : %7 CV %40 PAN %29 TEXTURED PES %24 PES
Weft Counts : 16
Warp Counts : 66
Width (Finished) (cm) : 140
Weight ( gr/m?) (+%5) : 400 Process Code : K89Y
Fabric Type : vl Chenille Fabric | | Flat Woven Fabric | Flock Fabric | |Others
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